


CLARIFIER DESIGN

http://dx.doi.org/10.1036/0071464166


Thomas E. Wilson, P.E., DEE, Ph.D.,
Chair

Charles Applegate
Richard G. Atoulikian
William H. Boyle
William C. Boyle
David Chapman
Patrick F. Coleman
Glen T. Daigger
Bryan N. Davis
Douglass D. Drury
John K. Esler
Charles G. Farley
Brent R. Gill
Rodney Gross
Lesley Jane Halladey
Samuel S. Jeyanayagam, P.E., DEE,

Ph.D.
Hans F. Larrson

Yiliang Ma
Krishnanand Y. Maillacheruvu
J. Alex McCorquodale
Mark V. Pettit, P.E.
Albert B. Pincince
Roderick D. Reardon, Jr.
John Edward Richardson
Michael W. Selna, P.E., DEE
James F. Stahl, P.E., DEE
Robert B. Stallings
Rudy J. TeKippe, P.E., DEE, Ph.D.
David A. Vaccari
Nikolay S. Voutchkov, P.E., DEE
[...]
conducted externally to the primary clarifier. Because of a lack of computational or
physical modeling results, a specific mechanism cannot be recommended. It should
be stated, however, that sludge hoppers should always be located at the influent end
of rectangular primary clarifiers, as this location will provide the quickest sludge
withdrawal time.

Primary Clarifier Design Concepts and Considerations 37



If continuous sludge withdrawal is designed for with primary sludge thickening
accomplished external to the primary clarifier—as recommended for optimal perfor-
mance—centrifugal sludge pumps can be used. In contrast, if some thickening is
desired, proper sludge-pumping equipment and controls must be used. The key to
this approach is to use a positive-displacement type pump. These units are able to
withdraw concentrated sludge at a relatively constant flow without clogging. Pump
capacity should be coordinated with the sludge hopper size, whether the primary
clarifier is circular or rectangular. The pump should evacuate one hopper volume
each pumping cycle. The control sequence should use automatic timers and the
timing cycle should be adjustable so that the pump is not started until the hopper has
had a chance to “refill” with sludge. With this type of design, the operator will need
to periodically monitor the sludge blanket in the clarifier and primary sludge con-
centration. The pumping time can be increased in response to a buildup of the sludge
blanket or decreased in response to a decrease in the sludge solids concentration.

SCUM COLLECTION AND WITHDRAWAL. Primary scum consists pri-
marily of fats, oils, grease, and debris. The better the screening operation in prelimi-
nary treatment, the less debris there will be in the primary scum. Scum collection and
withdrawal have relatively little effect on how a primary clarifier performs relative
to flocculation, hydraulics, and biological activity but if these processes are not
designed properly they can cause problems for the operators.

Scum is removed in primary clarifiers using automated skimmers connected to
sludge collection equipment. Fixed collection troughs with beach plates arranged for
localized, partial-radius, or full-radius coverage are used in circular primary clari-
fiers. Rectangular primary clarifiers use slotted pipe, weir gate, or other special,
vendor-furnished devices for primary scum withdrawal

Typically, scum is drained by gravity into a wet well, which is customarily
located directly adjacent to the clarifier. From there, the scum is typically pumped to
another location for processing and disposal. The following pumps are commonly
used to convey this material:

• Progressing cavity,

• Double disc diaphragm,

• Chopper,

• Hose,

38 Clarifier Design, Second Edition



• Plunger, and

• Rotary lobe.

With all primary clarifiers, the most difficult aspect of scum removal is to find a
suitable disposal outlet. If it is disposed in anaerobic digesters it must be fed as con-
tinuously and well mixed with other feed stock as possible. If this strategy is not fol-
lowed, the material accumulates, undigested, over time. This requires the digesters
to be cleaned to maintain optimum active digestion volume. It is not desirable to mix
the scum with the sludge because it can inhibit the performance of dewatering
devices. Primary scum typically contains significant quantities of plastic and other
nonbiodegradable solids, which can adversely affect beneficial reuse of biosolids.
Some larger-scale facilities have successfully used scum concentrators. The cost and
effectiveness of the scum concentrator must be given careful consideration. These
units require heat tracing to keep the material fluidized until it is removed into the
disposal container. Careful operation is required to minimize the amount of water
mixed with the concentrated scum. If the concentrated scum is too wet, it cannot be
disposed in landfills, which commonly place restrictions on material containing less
than 20% solids.

One novel approach used at the Brunswick Sewer District in Brunswick, Maine, is
to use a static wedge-wire filter screen to dewater the scum, remove solid particles, and
return the filtrate to the headworks. The screened solids are placed into the screenings
or grit container and codisposed. The screened scum solids concentration equals or
exceeds the solids concentration of the grit and screenings material. This method
removes much of the undesirable plastic and debris from biosolids at the facility.

EFFLUENT DISCHARGE. While primary clarifiers would not be expected to have
the density currents caused by concentration differences between incoming flow and
the clarifier like secondary clarifiers would, density currents caused by differences in
temperature are possible. Positioning of effluent weirs would depend on whether a
buoyant current or sinking current formed. Not enough data have been reported, how-
ever, to give direction in this regard. For the design engineer, therefore, it boils down to
positioning the effluent weirs to provide as ideal hydraulics as possible.

Circular primary clarifiers typically have effluent launders consisting of troughs
outfitted with weir plates. Substantially less debris accumulates on the weir plates if
rectangular notches, rather than v-notches, are used. The launders may be positioned

Primary Clarifier Design Concepts and Considerations 39



inboard along the outside wall, outboard along the outside wall, or at an interme-
diate location away from the outside wall. Rectangular clarifiers have used flat
broad-crested weirs located along the back wall of the tank; multiple weir troughs
with flat, v-notch, or rectangular-notch weir plates; or submerged pipes with orifices
for effluent withdrawal. Again, substantially less debris accumulates on the weir
plates if rectangular notches, rather than v-notches, are used.

Some regulatory agencies have had published design guidelines in place for many
years restricting average weir loading rates between 124 and 186 m3/m•d (10 000 and
15 000 gpd/lin ft). There is essentially no published reason for these limitations.

Careful consideration should be given to positioning the scum removal trough at
high weir loading rates. Some manufacturers’ standard designs are submerged at
peak flows, and the skimmer arms do not have sufficient adjustment to allow the
beach plate to be raised to overcome flooding.

RESEARCH NEEDS
Understandably, a list of “research needs” is not often given in a design document.
The user of this document, however, must understand where the “science” of pri-
mary clarifiers is not well established. It is on this account that this list of research
needs, identified throughout the text, is given:

• Testing to determine the settling parameter, �;

• How the characteristics of wastewaters change at high flows caused by storm
events;

• The flocculation kinetics of raw wastewater solids; and

• Primary clarifier inlet design

REFERENCES
Albertson, O. E.; Walz, T. (1997) Optimizing Primary Clarification and Thick-

ening. Water Environ.Technol., 9 (12), 41.

American Public Health Association; American Water Works Association; Water
Environment Federation (1998) Standard Methods for the Examination of Water
and Wastewater, 20th ed.; Washington, DC.

40 Clarifier Design, Second Edition



Brown and Caldwell (2003) Primary Treatment Reliability Project Final Pre-Design
Report, Sacramento Regional County Sanitation District, California, February.

Camp, T. R. (1946) Sedimentation and the Design of Settling Tanks. Trans. Am.
Soc. Civ. Eng., 111, 895.

Gerges, H. Z.; Wahlberg, E. J.; Block, T. J.; Voth, H. (1999) Evaluation of Primary
Sedimentation Tank Performance by Integrating Mathematical Modeling with
Field Testing. Proceedings of the 72nd Annual Water Environment Federation Tech-
nical Exposition and Conference [CD-ROM], New Orleans, Louisiana, Oct 10–13;
Water Environment Federation: Alexandria, Virginia.

Harleman, D.; Murcott, S. (2001a) An Innovative Approach to Urban Wastewater
Treatment in the Developing World. Water21; June 2001; p 44–48.

Harleman, D.; Murcott, S. (2001b) CEPT: Challenging the Status Quo. Water21;
June 2001; p 57–59.

Hazen, A. (1904) On Sedimentation. Trans. Am. Soc. Civ. Eng., 53, 63.

Larsson, H. F. (1986) Solid/Liquid Separation Equipment Scale-Up. In Lamella
Separators, 2nd ed.; Uplands Press, Ltd.: Croydon, England, United Kingdom,
Chapter 4 , pp 215–218.

Parker, D. S.; Esquer, M.; Hetherington, M.; Malik, A.; Robison, D.; Wahlberg, E.
J.; Wang, J. K. (2000) Assessment and Optimization of a Chemically Enhanced
Primary Treatment System,” Proceedings of the 73rd Annual Water Environment
Federation Technical Exposition and Conference [CD-ROM]; Anaheim, California,
Oct 14–18; Water Environment Federation: Alexandria, Virginia.

Parker, D. S.; Barnard, J.; Daigger, G. T.; Tekippe, R. J.; Wahlberg, E. J. (2001) The
Future of Chemically Enhanced Primary Treatment: Evolution Not Revolu-
tion. Water21; June 2001; p 49–56.

Parker, D. S.; Kaufman, W. J.; Jenkins, D. (1970) Characteristics of Biological Flocs in
Turbulent Regimes. SERL Report No. 70-5; University of California: Berkeley,
California.

Rich, L. G. (1961) Unit Operations of Sanitary Engineering. Wiley & Sons: New
York.

Tebbutt, T. H. Y.; Christoulas, D. G. (1975) Performance Relationships for Primary
Sedimentation. Water Res., 9, 347.

Primary Clarifier Design Concepts and Considerations 41



Wahlberg, E. J.; Keinath, T. M.; Parker, D. S. (1994) Influence of Flocculation Time
on Secondary Clarification. Water Environ. Res., 66, 779.

Wahlberg, E. J.; Wang, J. K.; Merrill, M. S.; Morris, J. L.; Kido, W. H.; Swanson, R.
S.; Finger, D.; Phillips, D. A. (1997) Primary Sedimentation: It’s Performing
Better Than You Think. Proceedings of the 70th Annual Water Environment Feder-
ation Technical Exposition and Conference, Chicago, Illinois, Oct 18–22; Water
Environment Federation: Alexandria, Virginia, 1, 731.

Wahlberg, E. J.; Crowley, J. P.; Gerges, H. Z.; Chesler, G.; Kelley, J.; Putnum, L.
(1998) A Whole Plant Approach to Evaluating Activated Sludge Treatment
Plant Capacity. Proceedings of the 71st Annual Water Environment Federation Tech-
nical Exposition and Conference, Orlando, Florida, Oct 3–7; Water Environment
Federation: Alexandria, Virginia, 1, 893.

Wahlberg, E. J.; Wunder, D. B.; Fuchs, D. C.; and Voigt, C. M. (1999) Chemically
Assisted Primary Treatment: A New Approach to Evaluating Enhanced Sus-
pended Solids Removal. Proceedings of the 72nd Annual Water Environment Fed-
eration Technical Exposition and Conference [CD-ROM], New Orleans, Louisiana,
Oct 9–13; Water Environment Federation: Alexandria, Virginia.

Wahlberg, E. J. (1999) Establishing Primary Sedimentation Tank and Secondary
Clarifier Evaluation Protocols. In Research Priorities for Debottlencking, Opti-
mizing and Rerating Wastewater Treatment Plants, Final Report, Project 99-WWF-
1; Water Environment Research Foundation: Alexandria, Virginia.

Wahlberg, E. J. (2004) Determine the Affect of Individual Wastewater Characteristics
and Variances on Primary Clarifier Performance, Draft Report, Project 00-CTS-2;
Water Environment Research Foundation: Alexandria, Virginia.

42 Clarifier Design, Second Edition



Chapter 3

High-Rate and Wet Weather
Clarifier Design Concepts
and Considerations

Introduction 44

Background 44

Current Practice 45

Regulatory Considerations 45

Role of Clarification 46

Role of Storage 49

Methodology 50

Basics—The Science of Design 53

Wastewater Characteristics 53

First Flush 54

Settling Velocities 56

Measurement of Settling 
Velocity 58

Estimation of Settling Theory 60

Coagulation/Flocculation 60

Plates and Tubes (Lamella�) 63

Example 3.1 66

Changes in Suspended Solids
Concentration 68

Changes in Temperature 69

Types 70

Conventional Primary 
Treatment 70

Rerated Conventional Primary
Clarification 71

Chemically Enhanced Primary
Treatment 71

Retention Treatment Basins 73

Lamella (Plate or Tube)
Clarifiers 74

High-Rate Clarification
Process 79

Dense Sludge Process 84

Ballasted Flocculation 87

Aeration Tank Settling 90

Step-Feed 92

Vortex Separators 94

Case Studies 99

Ballasted Flocculation 99

Combined Storage/Settling 
Tanks 101

Pilot Testing of High-Rate
Clarification 108

Aeration Tank Settling 113

Vortex Separators 117

Process Selection 126

References 128

43

Copyright © 2005 by the Water Environment Federation. Click here for terms of use. 



INTRODUCTION

BACKGROUND. Since the passage of the Clean Water Act in 1972, nearly all
municipal facilities in the United States have implemented a minimum of secondary
treatment. With most dry weather pollution from sanitary sewer systems under con-
trol, the attention of the regulatory establishments has shifted to the capture and
treatment of wet weather induced overflows and bypass flows that can significantly
affect receiving water quality. The water quality effects of wet weather wastewater
flows vary depending on their frequency, magnitude, and water quality of the wet
weather discharge relative to the flow and quality of the receiving water. Wet
weather overflows adversely affect receiving water by impairing aquatic habitat,
degrading receiving water aesthetic quality, and potentially affecting human health
by contaminating beaches and shellfish (Sherbin and Weatherbee, 1993; U.S. EPA,
2001). Wet weather flows are rainfall induced so that both their magnitude and fre-
quency are variable and the time of occurrence difficult to predict.

Wastewater system flows can increase significantly during rainfall events, even in
systems with separate wet weather flow collection. In northern climates and some
mountain regions peak flows can result from spring snowmelt. Rainfall-derived
wastewater flows that arrive at treatment plants can severely tax both the hydraulic
and process capacity. Common practice for older communities in the Northeast, Mid-
west, and coastal areas of the Pacific Northwest was to design combined sewer sys-
tems with combined sewer overflows (CSOs), which allow peak wet weather flows to
discharge directly to surface waters, thereby limiting the need to size the downstream
transmission and treatment systems for peak flows. To reduce the number and fre-
quency of CSO events and avoid remote wet weather treatment facilities, some com-
munities have chosen to transmit all flows to the wastewater treatment plant by
increasing the capacity of the sewer collection/transmission system. While this prac-
tice is effective in reducing the discharge of untreated wastewater from the system, it
typically only exacerbates the effect of wet weather flows on the treatment facility.

Treatment of wet weather flows resulting from inflow and infiltration to the
wastewater collection and transmission system differs significantly from the treat-
ment of the base dry weather wastewater flows in a number of aspects. Wet weather
flows are typically short-duration events with flow rates greater than normal diurnal
peaks. With knowledge of historical precipitation and the physical characteristics of
the service area and the collection/ transmission system, the magnitude and dura-
tion of wet weather flows can be predicted; however, the time of occurrence cannot.

44 Clarifier Design, Second Edition



Perhaps most importantly, clarification processes treating wet weather flows operate
intermittently under continually varying influent flow and pollutant concentrations,
with potentially long periods of inactivity between storm events (Field et al., 1997).
Treatment efficiency will likely vary temporally depending on the influent flows and
loads and the condition of the clarification unit at startup (wet or dry). Similarly the
storage volume available in the process tank(s) relative to the duration and intensity
of the wet weather flow events will affect the mass of flow and pollutants captured.
Numerical simulation and statistics offer rational procedures for evaluating the per-